
1 
© 2020 Montogue Quiz 

 Quiz HY401 
Water Quality and Treatment 

Lucas Montogue 
 

Problems 
Problem 1 

A water sample has the ion composition shown below. True or false? 

 
1.(   ) The total hardness of the sample is greater than 300 mg/L as CaCO3.   
2.(   ) The carbonate hardness of the sample is greater than 240 mg/L as CaCO3. 
3.(   ) The noncarbonate hardness of the sample is greater than 110 mg/L as CaCO3. 
 

Problem 2 

Raw water has the following composition: alkalinity = 250 mg/L as CaCO3, 
pH = 7.0, 𝛼𝛼1 = 0.75 (at T = 10oC), calcium = 90 mg/L, magnesium = 4 mg/L. 
Determine the necessary amount of 70%-purity lime to soften the water if the final 
hardness required is 40 mg/L as CaCO3. 

A) m’ = 310 mg/L as CaO 

B) m’ = 405 mg/L as CaO 

C) m’ = 495 mg/L as CaO  
D) m’ = 580 mg/L as CaO 

 

Problem 3 
 Regarding coagulation, filtration, oxygen demand, and other aspects of 
water quality and treatment, true or false? 
1.(   ) Dry alum is corrosive, but becomes harmless when in contact with water. 
Therefore, alum to be used in water treatment processes should be stored in 
humid conditions. 

2.(   ) Coagulants such as alum, iron salts and sodium aluminate depress alkalinity 
and decrease pH levels, and for this reason must be supplied with additional 
alkalinity, often in the form of lime or soda ash. 

3.(   ) When added to water, lime increases pH and reacts with the carbonate 
alkalinity to precipitate calcium carbonate. If sufficient lime is added to reach a 
high pH, magnesium hydroxide is also precipitated. This latter precipitation 
enhances clarification because of the flocculant nature of Mg(OH)2. 

4.(   ) Diatomaceous earth is used as a filter aid in small water treatment facilities 
for the removal of cysts, algae, and asbestos fibers. The main constituent of this 
material is aluminum oxide, Al2O3. 

5.(   ) Perlite is a glass-like volcanic rock used as a filter aid in water treatment 
processes. One of the advantages of perlite relatively to diatomaceous earth is its 
relative purity, since DE may foul filtering liquids with dissolved salts and colloidal 
clays. However, perlite is highly acidic and its implementation in water treatment 
must be complemented with alkalinity-producing agents such as lime. 

Ion Ca2+ Mg2+ Na+ HCO3
- Cl- SO4

2-

Concentration (mg/L) 85 25 11 268 35 67



2 
© 2020 Montogue Quiz 

6.(   ) One of the effects of increasing temperatures in freshwater is the 
concomitant decrease in oxygen solubility.  

7.(   ) The biochemical oxygen demand (BOD) is a measure of the biochemically 
oxidizable material present in the water sample expressed in terms of the oxygen 
required to consume it. The greater the BOD5 of a drinking water sample, the less 
the number of pathogens and other potentially harmful microorganisms in the 
water. The optimal value of BOD5 for drinking water is between 3.0 and 5.0 mg O/L 
of water. 

8.(   ) The ultimate BOD of a sample was measured as 510 mg/L after a 30-day 
incubation period. The rate constant is 0.05 day=1 for the reaction. Accordingly, the 
BOD5 for this sample is greater than 100 mg/L. 
 

Problem 4 

When 1 L of water sample is collected for analysis, an insect weighing 80 
mg is accidentally trapped in the bottle. The initial dissolved oxygen is 11 mg/L. 
Assume that 20% of the insect’s fresh weight is readily biodegradable and has the 
approximate formula CH2O. Also, assume that microbes are present that will 
metabolize the insect. If the laboratory does not analyze the sample until 
biodegradation is complete, what DO will they measure? 

A) DO = zero 

B) DO = 3.4 mg/L 

C) DO = 6.6 mg/L  
D) DO = 9.6 mg/L 
 
 

Problem 5 

A 250 mL aliquot of wastewater contains 68 mg/L of n-propanol was 
spiked with 60 mL of 120 mg/L of acetone solution. Determine the chemical 
oxygen demand (COD) of the resulting solution. The oxidation reactions of 
propanol and acetone are provided below. 

3 7 2 2 2

3 3 2 2 2

2 C H OH + 9 O 6 CO 8H O

CH COCH  + 4 O 3 CO 8H O

→ +

→ +
 

A) COD = 67 mg O2/L 

B) COD = 121 mg O2/L 

C) COD = 183 mg O2/L  
D) COD = 240 mg O2/L 
 
 

Problem 6 

In drinking water treatment, what is the purpose of rapid mixing? 
A) Eliminate microorganisms that may not be extinguished in the disinfection 
process. 

B) Increase the viscosity of the filtrate and thereby accelerate subsequent 
treatment processes, especially filtration. 

C) Promote flocculation after the coagulant has been added. 
D) Promote chemical oxidation after oxidants such as ozone have been added. 
 
 

 
 
 
 
 
 

 
 
 
 



3 
© 2020 Montogue Quiz 

Problem 7 

The following parameters have been specified for a water treatment filter. 
Estimate the area of the filter bed using the Letterman equation. 

Filtration rate 8 m/h 
Design flow into the filter 92 m3/day 

Volume of water production per unit area of filter 
bed per filter run 

20 m3 water produced/m2 filter plan area/filter run 

Volume of water required per unit of filter bed 
area per backwash 

17 m3 backwash water/m2 filter bed area/filter run 

Filter down time per backwash 12 min downtime/filter run 
 

A) Afilter = 19.8 m2 

B) Afilter = 31.1 m2 

C) Afilter = 45.4 m2 
D) Afilter = 57.8 m2 

Problem 8 

A water plant produces 200 gpm and the city wants to add 1.1 mg/L of 
fluoride. What should the feed rate of 25% sodium fluorosilicate be to achieve this 
concentration? 

A) Feed Rate = 23.9 lb/day 

B) Feed Rate = 78.1 lb/day 

C) Feed Rate = 121 lb/day 
D) Feed Rate = 174 lb/day 

Problem 9 

Regarding sedimentation, separation processes, and specific water 
pollutants such as heavy metals and radionuclides, true or false? 

1.(   ) With all other properties held constant, we can surmise that the 
sedimentation rate of warm wastewater in a sedimentation tank is greater than 
that of cold wastewater. 
 

2.(   ) For optimal performance, a thickener (sedimentation equipment) should be 
designed so that the settling velocity of particles is substantially less than the 
upward fluid velocity.  
 

3.(   ) Electrodialysis is an excellent method of treatment of weakly saline 
(brackish) waters. Purification by electrodialysis is especially effective in the 
separation of neutral species such as silica.  

4.(   ) Reverse osmosis is especially effective in the removal of small organic 
molecules such as benzene. 
 

5.(   ) The rejection of a reverse osmosis system is defined as (F – P)/F, where F is 
the concentration of solute species in the feed and P is the concentration of solute 
species in the product. The greater the pressure imparted on a typical RO system, 
the greater the rejection of solids will be.   
 

6.(   ) Under anaerobic aqueous conditions, in the presence of organic matter or 
sulfate-reducing bacteria, the sulfate ion is reduced to sulfide ion, S2−. Unlike 
bisulfide (HS−) and gaseous hydrogen sulfide (H2S), which have no odor and are 
nonvolatile, the sulfide ion has a pungent smell when disseminating through air. 
 

7.(   ) Chemicals used in the fluoridation of drinking water include calcium fluoride 
(CaF2), fluorosilicic acid (H2SiF6), and sodium fluorosilicate (Na2SiF6). Calcium 
fluoride was the first compound used and serves as the reference standard. 
 

8.(   ) The most widely used technology for removal of phosphate from water is 
chemical precipitation, in which a divalent or trivalent metal salt is introduced to 
the water and leads to the precipitation of an insoluble metal phosphate that is 
settled out by sedimentation. The most suitable metals are iron and aluminum, 
added as chlorides or sulfates.  
 



4 
© 2020 Montogue Quiz 

9.(   ) Lead is a heavy metal with well-documented toxicity if ingested with water. 
One way to counteract lead contamination is the addition of orthophosphates, 
which, if added even at a few mg/L, are successful in restoring the passivated 
surface on leaded materials, including lead service pipes, and reducing other lead 
releases. 
 

10.(   ) Mercury in drinking water can be efficiently treated by 
coagulation/filtration, lime softening, and reverse osmosis. Granular activated 
carbon, however, is not effective in eliminating both inorganic and organic 
mercury compounds. 
 

11.(   ) One of the additional problems associated with phosphate fertilizer runoff 
is its relatively high uranium content. 
 

12.(   ) Wells tend to have lower radon levels than public water supplies because of 
the high species mobility associated with public water systems, which, combined 
with its long half-life and reactivity of radon isotopes, make it a particularly 
dangerous contaminant. 

Problem 10 

Suppose the detection limit of Giardia cysts is 0.015 cyst/L. Removals are 
about 3.5-log; assume 4-log for a conservative estimate. The pilot plant flow is 70 
L/min for a 610 mm square filter column. Determine the number of cysts in a 1800 
mL volume, to be metered into the flow over 120 min.  

A) n = 5.55 × 105 cysts 

B) n = 8.91 × 105 cysts 

C) n = 1.26 × 106 cysts 
D) n = 1.92 × 105 cysts 

Problem 11 

A city has a clear well with 40 min detention time and uses chloramine as 
a disinfectant. The chloramine concentration is maintained at 3.1 mg/L and is 
mostly in the form of chloramine. Assume the concentration of heterotrophic 
plate count (HPC) bacteria for the flow entering the clear well is 10,000 
organisms/mL (which is very high, but deliberately chosen for illustrative 
purposes). Estimate the average concentration of HPC bacteria leaving the clear 
well. The K constant for monochloramine eliminating 2-log (99%) kill HPC is 100.  

A) N = 17 organisms/mL 

B) N = 33 organisms/mL 

C) N = 50 organisms/mL 
D) N = 67 organisms/Ml 

Problem 12 

Regarding disinfection and other aspects of water quality and treatment, 
true or false? 

1.(   ) In chlorine disinfection, trihalomethanes are mainly formed by chlorination 
of dissolved methane. 

2.(   ) One of the limitations of chlorination is its limited efficiency in inactivating 
cysts of Cryptosporidium and G. lamblia. These microbes can, however, be removed 
by micro- and ultra-filtration or destroyed by large doses of UV light. 

3.(   ) Chlorine can react with phenols to yield chlorophenols, most of which cause 
much worse odor and toxicity problems than the natural compounds from which 
they are derived. One way to counteract chlorophenol formation is to provide the 
water with ammonia prior to chlorination. 
 

4.(   ) Chlorine residuals must be removed from wastewater effluents before they 
are released to natural waters because of the toxicity of chloramines to aquatic 
invertebrates, even at ppb levels. The most common method to accomplish this is 
through reaction with sulfite anions (SO3

2−), usually supplied to water in the form of 
sulfur dioxide. 
 



5 
© 2020 Montogue Quiz 

5.(   ) Bromide ion is present in water affected by sea salts and brines. One of the 
additional benefits of chlorine in disinfection is the fact that chlorine residual is 
capable of oxidizing brine ions (Br−), a toxic anion, to bromate (BrO3

−), a stable, 
harmless anion.  
 

6.(   ) Monochloramine is significantly less effective than chlorine as a biocide, but 
has excellent performance in the control of Legionella due to its high persistence, 
low reactivity, and ability to penetrate biofilms better than chlorine. 
 

7.(   ) One of the advantages of chlorine dioxide over other chlorine-based 
chemicals used in water treatment is the fact that ClO2 is quite volatile and can be 
stripped from a water solution by aeration. Furthermore, unlike Cl2, chlorine 
dioxide does not react with ammonia or with trihalomethane precursors when 
prepared with no free residual chlorine.  

8.(   ) Ozone is a strong oxidant with bactericidal properties similar to those of 
chlorine. One of the advantages of ozone over chlorine is the fact that the 
germicidal performance of the former is generally unaffected by changes in pH. In 
contrast, chlorine-based compounds such as hydrochlorous acid depends on an 